
EB Series Greenhouse 
Assembly instructions 

Model EB215 

Size: 766x415x1411MM 



2 

Polycarbonate sheet 

# Size EB215 

A3 333 x 1372 4 

B3 283 x 655 4 

C 333 x 691 1 

Adhesive tape 15000 x 6 x 0.1 2 roll 

C 

B3 
B3 

B3 
B3 

A3 
A3 A3 

Step of PC panel assembly: 
1. Remove approximately 20mm of protective film from both sides of all polycarbonate panel edges before 

installing to avoid scratching. Remove all protective film immediately after the constructions is completed.  
2. Put double-sided adhesive tape together with masking paper on Alu. Frame first. Don’t peel off masking 

paper from tape until polycarbonate panel in position. 
3. After polycarbonate panel in position, please tear off  masking paper of tape. Then double sided adhe-

sive tape will stick Alu. Frame and polycarbonate panel firmly. 
4. Finally, use Alu. capping bar to fix polycarbonate panel on Alu. Frame by bolt and nut tightly. 



3 

Rear 

          

# 8303 8304 8305 8308 8300 a1 a2 a16 8345 

Size 1400 734 734 1400 - M6x10 M6 - 710 

QTY 2 1 1 1 4 17 17 4 1 

1 

2 

3 

4 

1 2 

3 

4 

8305 

8304 

8303 

8304 8300 

8305 8300 

8304 

8305 

a16 

a16 

8303 8303 8308 

8345 
5 

6 

8303 

8308 

8308 

5 

6 

8345 

8308 

8345 

8303 



4 

Front 

             

# 8313 8314 8315 8316 8300 m11 a1 a2 a7 a10 a12 a16 8082 

Size 1400 1400 734 734 - - M6x10 M6 M4x8 M4 Φ4.2X9.5 - - 

QTY 1 1 1 1 4 2 12 12 6 6 2 4 2 

5 

4 

1 

2 

8315 

8316 

8313 8314 



5 

Front 

1 

2 

3 

4 5 

8315/
8316 

m11 

a7 

a10 

8315 
a7 

a10 

a7 

a10 

8314 

a12 

8313 

8315 8300 

a16 

8300 

a16 

8313 

8316 



6 

Side 

      

# 8317 8318 a1 a2 8346 

Size 372 372 M6x10 M6 362 

QTY 2 2 12 12 2 

8317 

8317 

8318 

8318 

1 

1 2 
8317 

8318 

8346 

8346 

2 

3 

3 

8346 



7 

Rear Capping bar & PC Panel 

        

# 8321 8324 8325 a1 a2 a3 Adhesive 
tape 

Size 1400 1400 320 M6x10 M6 M6x15  

QTY 1 2 4 4 16 12  

Section View 

8303 Panel 

Section View 

Panel 

a3/a2 

Panel 

Section View 8304 

Panel Tape 

8324 

8308 

a3/a2 

8321 

8324 

8324 
8321 

Double-sided ad-
hesive tape paste 
aluminum profiles 
around, and then 
install PC board  



8 

Rear Capping bar & PC Panel 

8325 

8325 

Loose this bolt 

8325 

Section View 

Section View 

Panel 

Panel 

8325 

8325 

a1/a2 

a1/a2 
8305 

8304 



9 

Side Capping bar & PC Panel 

       

# 8324 8325 a1 a2 a3 Adhesive 
tape 

Size 1400 320 M6x10 M6 M6x15  

QTY 4 4 8 24 16  

8324 

8324 

Section View 

8303 Panel 

8324 

a3/a2 

Double-sided ad-
hesive tape paste 
aluminum profiles 
around, and then 
install PC board  



10 

Side Capping bar & PC Panel 

8325 

8325 

8325 

Section View 

Panel 

a1/a2 

8325 

8318 



11 

Door 

           

# 8328 8331 8332 8333 8336 a21 a22 a23 Magnet Adhesive 
tape 

Size 1394 1368 310.5 310.5 642 M6x6 M6x10 M6   

BE215 2 2 6 6 8 28 12 40 2  

8332 8332 

8332 

8328 

1 2 

1 

2 

8328 
8332 

a21 

8332 

Magnet 

Magnet 

Magnet 

8331 

8332 

Magnet 

a21 

8332 8332 

8328 8331 8331 

3 

3 

8328 

8332 

a21 

a23 

a23 

a23 



12 

Door 

8333 

8333 

3 

4 

8333 

a22 

8336 a21 

8336 
8336 

Section View 

Loosen the bolts,  
remove the profile #8315 

8315 
8315 

Assemble the profile 
#8315 

8333 

Double-sided ad-
hesive tape paste 
aluminum profiles 
around, and then 
install PC board  



13 

Vent 

               

# 8337 8338 8339 8340 8341 8081 a21 a22 a23 a12 a7 a10 p12 Adhesive 
tape 

Size 738 360 738 360 678 260 M6x6 M6x10 M6 Φ4.2X9.5 M4x8 M4 -  

QTY 1 2 1 2 2 1 12 4 16 2 2 2 4  

8337 

8339 

8338 

8338 

1 

2 

3 

1 2 3 

8339 

8081 

8081 

8339 

a7/a10 

8337 

a21 

8338 

8338 8339 

a21 

C 

4 

8340 

8340 

4 
8340 

a22 

a23 

a23 

a23 

Double-sided ad-
hesive tape paste 
aluminum profiles 
around, and then 
install PC board  



14 

5 6 

p12 

8341 

a23 

a21 

Vent 

8341 

8341 

4 

7 

8 

a12 



15 

Option 1  Staging 

      

# 8342 8343 a1 a2 a9 

Size 362 720 M6x10 M6 M6x10 

EB215 6 12 24 36 12 

1 

2 

8342 

a9/a2 

8342 

8343 

8343 

1 

2 



16 

Option 2  Seed tray 

     

#  8344 a2 a9 

Size  710 M6 M6x10 

EB215 12 8 20 20 

8344 

8344 

8344 8344 

8344 

8344 

1 
2 1 

2 

8344 

a9/a2 

a9/a2 

8344 

Seed trays are  
put on each floor 

8344 8344 



17 

Option 3 Wheel 

       

# L R  a1 a2 a31 

Size - - - M6x10 M6 M6 

QTY 2 2 4 16 16 16 

Loosen the nuts 

L 

a1 

a31 

a2 

a1 

a31 

a2 

Note：It's important to in-

stall the spring washer in 
this position. 


